SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep
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Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions Ty | T _
| Line _sPUBloUS_LINe_aBS.of2 55
30 t SPOURIBUS_LINE_ ABS_002
20 dm 20 d
7S | 0
o
. il
20 4B II} |
| I T
30
I
{4 | | Il l l 'N IJ
-40 T T ) W,
] i \ | T oitsl bt MAJWM W R Lt
i Pt b AR P or U dpin st m;nwhhu [ [
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz/ 2.586 GHz 3 Result Summa
2,600 GHz 2,690 Ghz 100.000 kiz 268876 GHz 17.19 dBm -12.81 dB
2475 GHz 2430 GHz 1.000 MHz 2.48666 GHz -32.95 dBm ~200.00 B 2550 GHe 2591 Ghe 1,000 Mtz 269004 GHz 1232 dBm 23248
2.490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -18.05 dBm -200.00 dB 2691 GHz 2695 GHz 1.000 MHz 2.69184 GHz 22.15 dBm -12.15d8
2,495 Gtz 249Gz 1,000 MHz 249599 GHz -10.39 dBm -200.00 dB 3,695 Gz 3780 Gz 1000 i 269613 GHz 36.16 dBm A6
2496z 2586Gliz 100,000 iz 2.49701 GHz 17.81 dBm -200.00 dB 2780 Chie 2795 Ghz 1,000 Miz 2.78731 GHz -38.65 dBm 13,65 dB
ey 0 U [ T

11:38:48 07.06.2021

11:89:43 07.06.2021

Channel power -13dBm > -21.91dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- At 30d8 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
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2 Result Summa None

Tx1 {Ref) 1.000 MHz -21.91 dBm
Tx Total -21.91 dBm

11:44:59 07.06.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e - 5 =
Ref Level 40.00 dBm  Offset 19.80 dB Made Auto Sweep

saL RefLevel 4000 dBm  Offset 19.80 d6 Mode Auto Sweep 6L
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2 Result Summa: I
2.600 GHz 2.690 GHz 100,000 kHz 2.63623 GHz -5.03 dBm -35.03 dB
2475 GHz 2490 GHz 1.000 MHz 245763 GHz -28.79 dBm -39 dg 2690 GHz 2691 GHz 1,000 Mtz 269014 GHz 24,65 dBm 1265 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49165 GHz -26.27 dBm -13.27 dB 2891 GHs 2695 GHs 1,000 M 269417 GHz 58 dBm 1458 dB
235 Gtz 2496 Gz 1.000 Mtz 2.49598 GHz -26.86 dBm -13.86 dB 3635 Chiz 3780 CHz 1000 Mz 2.69681 GHz 25,57 dBm 1267 d8
2.496 Gl 2.586 GH 100000 kiz 2.54428 GHz -2.04 dBm 3204 dB e 37 o 1500 it 278045 GHz '38.66 dBm 13668
o D o =
= s T
11:41:01 07.06.2021

12:04:89 07.06.2021

TEL : 886-3-327-3456

Page Number 1 A7 -950f 121
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep
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Mode Sweep saL
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2,475 Ghz 004 pts 1. MR/ 3586 6hz | | oo e
2600 GHz 2690 GHz 100.000 ki 268881 GHz 15.17 dBm 1483 dB
2475GHz 2430 GHz 1.000 MHz 2.48839 GHz -30.41 dBm ~200.00 dB 2680 Gz 2691 Gz 1,000 MHz 2.69000 GHz -10.88 dBm -0.38 dB
2490 GHz 2495 GHz 1000 MHz 249458 GHz 2261 dBm -200.00 dB 2681 GHz 3695 Ghz 11000 Mz 2.69128 GHz -21.75 dBm 11.75.d8
2495 Gt 2,496 GHz 1,000 MHz 249599 GHz -8.99 dBm -200.00 dB 3695 Ghie 3780 Grie 1,000 Mife 260736 GHz 2838 dBm 1538 dB
2.496 GHz 2.586 GHz 100.000 kHz 2.49715 GHz 18.56 dBm -200.00 dB 2.780 GHz 2.795 GHz 1.000 MHz 2.78189 GHz -38.55 dBm -13.55 dB
B = R

11:39:58 07.06.2021

12:02:08 07.06.2021

Channel power -13dBm > -21.39dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- Att 3008  SWT__100ms ® VBW 30kHz _Mode Sweep Count 100/100
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2 Result Summa None

Tx1 {Ref) 1.000 MHz -21.39 dBm
Tx Total -21.39 dBm
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 19.50 0B

Mode Auto Sweep

11:40:38 07.06.2021
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2 Result Summar I
2600 GHz 2690 GHz 100.000 kHz 2.62409 GHz -36.01 d8
2475 GHz 2490 GHz -3045 dBm -3.45 d 2690 GHz 2691 GHz 1,000 Mtz 269033 GHz 1482 dB
2490 GHr 2495 GHr -28.26 dBm -15.26 d8 2691 GHz 2695 GHz 1,000 MHz 269458 GHz -15.18d8
2495 Gtz 2.496 GHz 1.000 Mtz -27.73 dBm -14.73 dB 3695 Ghiz T80 GHe 11000 MH: 2,605 06 GHz 337748
2.496 Gl 2.586 GH 100000 kiz -2.47 dBm 3247 dB 2780 cr 3705 orte 1000 M 278204 GHz 365 dB

12:02:45 07.06.2021
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 19.80 B

RefLevel 40.00dBm  OMfset 19.80 dB.

Mode Auto Sweep
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Mode Sweep sat
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2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz/ 2.586 GHz 3 Result Summa
2.600 GHz 2,690 GHz 100.000 kHz 2.68881 GHz -14.74 dB
2475 GHz 2,490 GHz 1,000 MHz 2.48809 GHz -31.88 dBm 2690 GHz 2591 GHz 1.000 Wiz 2.65000 GHz 032 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -19.09 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69108 GHz -7.58 di
2.495 GHz 2.496 GHz 1,000 MHz 2.49598 GHz -10.01 dBm 3635 G 3780 GHz 1,000 Mz 760736 GHz 19.21 dB
2436 hz 2586 GHz 100,000 kiz 249701 GHz 1636 dBm 2780 cHe 3795 G 11000 Mtz 278069 GHz 1347 dB

11:42:45 07.06.2021

12:08:08 07.06.2021

oy
== 12:08:08

Channel power -13dBm > -22.05dBm (PASS)

Reflevel 3730dBm  Offset 19.8048 ® RBW 10kHz s6L
- At 30d8 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
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2 Result Summa None

Tx1 {Ref) 1.000 MHz -22.05 dBm
Tx Total -22.05 dBm

11:43:53  07.06.2021
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 19.80 0B Made Auto Sweep

1 Spurious Emissians 1Avg

6L
Count 100/100

11:41:36 07.06.2021
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2 Result Summar
2475 GHz 2490 GHz 1.000 Mtz 248737 GHz -33.99 dBm -8.99 dB
2,490 GHz 2.495 GHz 1000 MHz 249407 GHz -30.96 dBm -17.96 dB
2495 GHe 2,496 GHz 1.000 Miz 249600 GHz -29.90 dBm -16.90 dB
2496 GHz 2586 GHz 100,000 kifz 250622 GHz -3.83 dBm -33.83 dB
=

RefLevel 40.00dBm  Offset 19.80 d8.
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Mode Auto Sweep

s6L
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12:07:28 07.06.2021

Limit Check
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2.6 GhHz 10005 pts 9.5 MHz/ 2.795 Gz
2 Result Summa |
2600 GHz 2690 GHz 100.000 kHz 2 87 Gl -6.38 dBm -36.38 dB
2690 GHz 2691 GHz 1.000 MHz 269019 GHz 28.50 dBm 1850 dB
2691 GHz 2.595 GHz 1.000 Mz 269106 GHz 28.73 dBm 18.73 dB
2695 GHz 1780 GHz 1.000 MHz 269511 GHz -28.59 dBm 1559 dB
2.780 GHz 2.795 GHz 1.000 MHz 2.78084 GHz -38.52 dBm 1352 dB
festy = T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

. B e =
Ref Level 40.00 dBm  Offset 19.80 dB Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 10,80 dB. Mode Auto Sweep
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2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 11.1 MHz/ 2.586 GHz 2 Result Summe,
2 Result Summa I
2.600 GHz 2.690 GHz 100.000 kHz 2.67370 GHz -4.94 dBm -34.94 dB
2475 GHz 2490 GHz 1.000 MHz 248894 GHz -29.90 dBm 2690 GHz 2691 GHz 1000 MHz 2.60004 GHz -26.34 dBm 1634 dB
2,490 GHz 2495 GHz 1.000 Mz 249322 GHz -26.96 dBm -13. 2691 GHz 2,695 GHz 1.000 MKz 2.69354 GHz -26.01 dBm -16.01 8
2495.GHr 249% GHiz 1.000 MHz 249598 GHz -26.45 dBm 13 2695 GHz 2780 GHz 1.000 MHz 269910 GHz -26.98 dBm 1398 dB
2.456 GHz 2.586 GHz 100,000 kHz 2.51694 GHz -3.24 dBm 3324 dB 2780 CHe 2795 chie 1000 Mis 278110 GHz 3849 dBm 1320 dB
- o v =
] = e S
11:50:17 07.06.2021

11:49:37 07.06.2021

TEL : 886-3-327-3456

Page Number : A7 - 100 of 121
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest

Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 19.80 B

RefLevel 30.00dBm  OMfset 19.80dB.

12:25:34  07.06.2021

12:43:83 07.06.2021
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2490 GHz 2495 GHz 1000 MHz 249483 GHz 2691 GHz 21685 Gz 1,000 MHz 12 dB 101248
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Channel power -13dBm > -21.61dBm (PASS)
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2 Result Summar None
Tx1 (Ref) 1.000 MHz -21.61 dBm
Tx Total -21.61 dBm

12:36:37 07.06.2021

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 19.80 6B

RefLevel 30.00dBm  Offset 19.80 d8.
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Limit Check
Line _SPURIOUS_LINE_ABS 02

Mode Auto Sweep
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Count 100/100

SPORIBUS_UNE_ ABS_002

T e e S

.W\WMM""“

WW«M"MW

Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions 1 Avg
Limit Chee¥
Line _SPURJOUS_UINE_ABS_062
30
b
10
o
e TP YUY e T
G h' ¥ B A T Y r "
i VAt b
|
W
50
2475 Ghz 8004 pts 21 M2/ 7.586 GHz
2 Result Summar
2475 GHz 2490 GHz 1.000 MHz 2.49036 GHz 25.81 dBm -0.81 dB
2,490 GHz 2.495 GHz 1000 MHz 249168 GHz 23.24 dBm -10.24 dB
2495 GHe 2496 GHz 1.000 Mtz 249597 GHz 22,68 dBm -9.68 dB
2496 GHz 2.596 GHz 100,000 kifz 252556 GHz 1.78 dBm -31.78 dB
o R 0N

12:23:48 07.06.2021

12:48:58 07.06.2021

2.59 GHz 10005 pts 20.5 MHz/ 2.795 Gz
2 Result Summa |

2580 GHz 2690 GHz 100.000 kHz 2.663 74 GHz -0.76 dBm -30.76 dB

2680 GHz 2691 GHz 1.000 MHz 269012 GHz -23.09 dBm 13.09 dB

2691 GHz 2.595 GHz 1.000 Mz 269459 GHz 23.59 dBm 13.59 dB

2695 GHz 21790 GHz 1.000 MHz 2.69678 GHz -28.36 dBm 1536 dB

2.790 GHz 2.795 GHz 1.000 MHz 2.791 26 GHz -39.78 dBm -14.78 dB

ey I = o

TEL : 886-3-327-3456

FAX . 886-
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Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 19.80 B Mode Sweep

Ref Level 30.00dBm  Offset 19.80 4B Mode Sweep

12:27:00 07.06.2021

12:43:07 07.06.2021

SGL SGL
Count 100/100 Count 100/100
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2475 GHz 12.1 MHz/ 2596 6he | | roren S
2590 GHz 2690 GHz 100,000 kHz ~200.00 dB
2475 GHz 2490 GHz 248873 GHz -26.65 dBm -200.00 dB 2690 GHz 2691 GHz 1.000 MHz -200.00 d8
2.490 GHz 2495 GHz 2.49425 GHz -15.90 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz -200.00 dB
2.495 Ghz 2496 GHz 249598 GHz -9.60 dBm -200.00 dB 2695 GHz 2790 GHz 1,000 MHz -200.00 dB
2.496 Gz 2596 GHz 2.49707 GHz 16.80 dBm -200.00 dB 2790 GHz 2795 GHz 1,000 MHz 200,00 dB
ey R &L =

Channel power -13dBm > -20.43dBm (PASS)

Channel power -10dBm > -20.83dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz

saL RefLevel 37.30dBm  Offset 19.804B » RBW 10kHz SGL
- Att 30 dB * SWT 100ms * VBW 30 kHz Count 100/100 - Att 30d8 & SWT 100ms ® VBW 30 kiz Mode Sweep Count 100/100
1ACIR 1R 1 ACLR 1Rm Avg.
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|CF 2.4955 GHz 204.0 kHz/ Span 2.04 MHz |CF 2.690 5 GHz 1001 pts. Span 2.04 MHz
2 Result Summar 2 Result Summar None I

Tx1 (Ref) 1.000 MHz -20.43 dBm Tx1 (Ref) 1.000 MHz
Tx Total -20.43 dBm Tx Total

12:36:10 07.06.2021

12:53:48 07.06.2021
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 19.80 6B

Mode Auto Sweep

Count 100/100
Limit checd Fhss
Line _sPURloUS_Lne_ABs_ot2
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2.475 GHz 8004 pts 12.1 MHz/ 2.506 GHx

2 Result Summa:

2475 GHz 2490 GHz 1.000 Mtz 2.48640 GHz -26.46 dBm
2,490 GHz 2495 GHz 1.000 MHz 2.49131 GHz 25.14 dBm
2495 GHe 2,496 GHz 1.000 Miz 249600 GHz -26.03 dBm
2496 GHz 2,596 GHz 100,000 kifz 254345 GHz 317 dBm

12:20:42 07.06.2021
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T
T2:2000

Ref Level 30.00 dBm  Offset 19.80 d8 Meode Auto Sweep s6L
Count 100/100
1 Spurious Emissions
Limit Cheek 55
Line _SPURIOUS_LINE_ABS 02 Phss

2n 4o I
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e A T e e g

| s
| r“ e

2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa;

1
2580 GHz 2690 GHz 100.000 kHz 2.64745 GHz -2.23 dBm -32.23 dB
2680 GHz 2691 GHz 1.000 MHz 269022 GHz -25.31 dBm -15.31d8
2691 GHz 2.595 GHz 1.000 Mz 269395 GHz -24.61 dBm -14.61d8
2695 GHz 21790 GHz 1.000 MHz 269797 GHz -26.06 dBm -13.06 dB
2.790 GHz 2.795 GHz 1.000 MHz 2.79383 GHz -39.68 dBm -14.68 dB

)

12:47:89 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 19.80 B

Ref Level 30.00dBm  Offset 19.80 4B

Mode Sweep saL Mode sweep st
Count 100/100 Count 100/100
1 SpuriousEmisions hva
30 30 dr
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259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2475 GHz 8004 pts 12.1 MHz/ 2596 6he | | roren S [
2590 GHz 2,690 GHz 100.000 kHz 2.68903 GHz 18.39 dBm ~200.00 dB
2475 GHz 2490 GHz 1.000 MHz 2.49036 GHz -32.57 dBm -200.00 dB 2690 GHz 2691 GHz 1,000 MHz 269002 GHz 933 dBm -200.00 d8
2.490 GHz 2495 GHz 1,000 MHz 249500 GHz -23.80 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz 269134 GHz -21.10 dBm -200.00 dB
2.495 Ghz 2496 GHz 1,000 MHz 249597 GHz -9.60 dBm -200.00 dB 2695 GHz 2790 GHz 1,000 MHz 270124 GHz 35553 dBm -200.00 dB
2.496 Ghz 2596 Ghz 100,000 khz 249692 GHz 1835 dBm -200.00 dB 2790 GHz 2795 GHz 1,000 MHz 279203 GHz -30.80 dBm -200.00 dB
T ey -

12:31:10 07.06.2021

12:44:42 07.06.2021

Channel power -13dBm > -21.4dBm (PASS)

Channel power -10dBm > -20.52dBm (PASS)

Reflevel 3730dBm  Offset 198038 # RBW 10kkHz saL RefLevel 37.30dBm  Offset 19.5008 = RBW 10 kiz st
- At 30d8 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100_| = Att 3008 ® SWT__100ms & VBW 30kHz _Mode Sweep Coset Ky 6o
T T 1AGR 1Rm Avg
30 30 dBm— —+— - o
H ™

20 20 dBo

10 B 10

0 dB; 0 dBar

10 10 dBa

20

30 dBen t = 1

VY

1008 o RA A : R

50 T .'%-M/W"M/\ | M Ad sttt
IR B S [ Tyv-A
60 60 dBar t T
|CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz |CF 2.690 5 GHz 1001 pts. 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summar None

Txl (Ref) 1.000 MHz -21.40 dBm Txl (Ref) 1.000 Mbz -20.52 dBm
Tx Total -21.40 dBm Tx Total -20.52 dBm
ety . s

12:35:39  07.06.2021

12:52:30 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 19.80 0B Made Auto Sweep

o Reflevel 30.00Bm Offset 19.60 d& Mode Auto Sweep

Count 100/100
1 Spurious Emissions

6L

Count 100/100

PP P

(U Mk KoL e e ok sl il

! b Rk irabig s
#'M‘»h"w“lk'«uw'lﬁ,w“w quWH;'fﬂaﬂnm)\rwwaxﬂrw.*\‘mmw‘ i

12:28:07 07.06.2021

k|
50 N
2.59 GHz 10005 pts 20.5 MHz/ 2.795 Gz
7475 GA: 8004 pis 2.1 WHz/ 2596 6H2 || B Result Summa
2 Result Summa 1
2590 GHz 2,630 GHz 100.000 kHz 264415 GHz -4.22 dBm -34.22 di

2475 GHz 2.490 GHz 248918 GHz -28.35 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68012 GHz -26.98 dBm -16.98 dB

2,490 Ghx 2.495 Gz E 249095 GHz -27.17 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69329 GHz -25.44 dBm -15.44 dB

2495 GHe 2496 GHz 249597 GHz -26.24 dBm 2695 Gife 2790 GHz 1.000 Mz 269536 GHz -27.97 dBm 1397 dB

2496 GHz 2,596 GHz 100,000 kHz 250052 GHz -2.28 dBm 2790 G 2795 chie 1,000 Mz 379080 GHz 3977 dBm 147748

ey NN 2, U

12:3807

12:47:37 07.06.2021

pesty

ST
& 124736

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 19.80 B Mode Sweep

saL Ref Level 30.00dBm  Offset 19,30 4B Mode Sweep SGL
Count 100/100 Count 100/100
T T
30 30 dr
20 dBm: 20
A
10 ‘\ 10 e ’
o I 0.de T
]
JL 10 dBv ;-l
t
I |
20 dBary h] : ‘ A ﬂ [
f
30 I | IPAL 30 Ht
RN | fos I
" LT [ I || TR I 1 VR O o T T L
% 1AM AWl ’ .V PP OSRORR |  OR Y WRDOY Y 5 oS 1 I[P
259 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2475 GHz 8004 pts 12.1 MHz/ 259602 || rosen S
2590 GHz 2,690 GHz 100.000 kHz 2.68903 GHz 17.95 dBm ~200.00 dB
2475 GHz 2430 GHz 1.000 MHz 248978 GHz -27.37 dBm -200. 2690 GHz 2691GHz 1.000 MHz 2.69003 GHz -8.91 dBm -200.00 d8
2.490 GHz 2495 GHz 1,000 Mz 2.49489 GHz 17.75 dBm -200. 2691 GHz 2695 GHz 1,000 MHz 269117 GHz . -200.00 dB
2.495 GHz 2,496 GHz 1.000 MHz 2.49600 GHz -8.63 dBm -200.00 2,695 GHz 2.790 GHz 1.000 MHz 2.69631 GHz -200.00 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.49702 GHz 16.41 dBm - 2.790 GHz 2.795 GHz 1.000 MHz 2.793 76 GHz -200.00 dB
Heaty & o

12:29:32  07.06.2021

12:46:16 07.06.2021

Channel power -13dBm > -20.21dBm (PASS)

Channel power -10dBm > -20.22dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz

s Reflevel 37300Bm  Offset 19.304B ® RBW 10Kz saL
- At 3008 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100 | * Att 3048 ® SWT 100ms ® VBW 30kHz Mode Sweep Count 100/100
1AQR 1Rm Ava
30 30 dBm——— T t - - o - - ~
H h

20 20 dBo

10 dBm 10

048 0dm

10 10 dBm

20 -20

i/ | Py Wwor
e VNN 2
30 dBen W — PR 30 dBm ML v’w.mr. t 1
ik | WWW e i A WW%M%
sdhies uA—M{hWWW | Ww L
150, N I A AT g v 7 >
-“rvfy.“‘}‘ﬂ W‘,"*"\’““"""‘ L& R WA AT YOS WOV | |
|
60 - 60 dBnv 1 T t 1
|CF 2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz |CF 2.690 5 GHz 1001 pts. 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summar None
Txl (Ref) 1.000 MHz -20.21 dBm Txl (Ref) 1.000 Mbz -20.22 dBm
Tx Total -20.21 dBm Tx Total -20.22 dBm
] Lot Gy e

12:35:11 07.06.2021

12:51:54 07.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 19.80 6B

Limit Chesk
Line _SPUR|OUS_LINE_ABS_0q2
30

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

20

10

RefLevel 30.00dBm  Offset 19.80 d8.

1 Spurious Emissions

Mode Auto Sweep

o

10 B

bt 14 e i

"
250 e s 002 ’

,-wﬁwmw"'

W"WWM ﬁ ’ﬂ')\".‘v,LMI\"L‘ i J‘l'"“'l'“",‘-ﬂ f"'"n"Tl

2.475 GHx

8004 pts

2.1 MHz/ 2.506 GHx

2 Result Summa:

2475 GHz 2490 GHz 1.000 Mtz -29.86 dBm -4.86 dB
2,490 GHz 2495 GHz 1.000 MHz -27.86 dBm -14.86 dB
2495 GHe 2,496 GHz 1.000 Miz 27.35 dBm 1435 dB
2496 GHz 2,596 GHz 100,000 kifz 412 dBm 3412 dB

12:28:42 07.06.2021

e 01062021
e S

12:47:03 07.06.2021

Limit Cheek
Line _SPURJOUS_LINE_ABS 02
SPORIGUS_UNE_ABS_002
20 dbi
10
Y ATL TN "
PPN AL sty b Kyt
I,

2.59 Ghz 10005 pts 0.5 MHz/
2 Result Summa |

2580 GHz 2690 GHz 100.000 kHz 2.63265 GHz -3.75 dBm

260 GHz 2691 GHz 1.000 MHz 269093 GHz -26.55 dBm

2691 GHz 2.595 GHz 1.000 Mz 269494 GHz -26.40 dBm

2695 GHz 21790 GHz 1.000 MHz 269311 GHz -29.25 dBm

2.750 GHz 2.795 GHz 1.000 MHz 2791 2 -39.64 dBm

festy

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 19.80 B Mode Sweep 6L

RefLevel 30.00dBm  Ofset 10,80 dB Mode Auto Sweep set
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg -
| Line _SPURIOUS._LINE_ABS_0q2
30 t SPOURIBUS_LINE_ ABS_002
20 dBm- 20 dbis l
I
10 [ - 0
0

20 dBer . I' ]
il
30 TR
| - ‘ N i
T A L . A v
M I : rL 1 | Wu.l)\l\.}\m.» PUIRTI I W P PO S BV
L o M gl N PPV LY X P RRSNN || O OO A oo b
w7
2.59 GHz. 10005 pts 20.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 12.1 MHz/ 2.596 GHz 3 Result Summa
2590 GHz 2,690 GHz 100.000 kHz 2.68893 GHz 19.12 dBm -10.88 d@
2475 GHz 2,490 GHz 1.000 MHz 2.48933 GHz -29.35 dBm -200.00 dB 2,690 GHz 2691 GHz 1.000 MHz 2.69003 GHz <10.19 dBm -0.19d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49411 GHz -21.26 dBm -200.00 dB 2691 GHz 2695 GHz 1.000 MHz 2.69100 GHz -18.74 dBm -B.74 dB
2.495 GHz 2,496 GHz 1.000 MHz 2.49597 GHz -9.13 dBm -200.00 dB 2,695 GHz 2.790 GHz 1.000 MHz 2.69868 GHz -35.82 dBm -1287dB
2.496 GHz 2,596 GHz 100.000 kHz 2.49697 GHz 16.91 dBm -200.00 dB 2.790 GHz 2.795 GHz 1.000 MHz 2.791 50 GHz -39.69 dBm -14.69 dB
peety sy 5 U
12:32:21 07.06.2021 12:50:14 07.06.2021

Channel power -13dBm > -21.31dBm (PASS)

Reflevel 37.30dBm  Offset 19,8008 ® RBW 10kHz
- Att 30dB * SWT__ 100ms * VBW 30kKz _Mode Sweep
1ACR

40 dBs + S oy
.,NMW\"‘

ol Ll e

(e AT e L

CF2.4955GHz _ 1001 pts 204.0 kHz/ Span 2.08 MHz |

2 Result Summa: None

Tx1 {Ref) 1.000 MHz -21.31 dBm
Tx Total -21.31dBm

% P
ety e aen

12:34:44 07.06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 19.80 0B Made Auto Sweep

1 Spurious Emissians 1Avg

i I St A R
A

n
sPURIOUS_UNE_ ABS 002

-30 dBm 1 1

-0

50

2.475 GHx 8004 pts. 2.1 MHz/

2 Result Summa:

2475 GHz 2490 GHz 1.000 MHz 2.490 22 GHz -31.36 dBm
2,490 GHz 2495 GHz 1.000 MHz 2.491 29 GHz -31.51 dBm
2495 GHe 2,496 GHz 1.000 Miz 249597 GHz -30.14 dBm
2496 GHz 2,596 GHz 100,000 kifz 250012 GHz -5.44 dBm
Ready

12:32:82 07.06.2021

RefLevel 30.00dBm  Offset 19.80 d8.

1 Spurious Emissions
Linnit Check

ROUS._LINE_ABS 002

Mode Auto Sweep

s6L

Count 100/100

SPORIBUS_UNE_ ABS_002

it s bt d B
Ll N AT

[T [T
e

12:49:35 07.06.2021

2.59 GHz 10005 pts 20.5 MHz/ 2.795 Gz
2 Result Summa
2580 GHz 2690 GHz 100.000 kHz 2.584 22 GHz -6.05 dBm -36.05 dB
2680 GHz 2691 GHz 1.000 MHz 269019 GHz -30.44 dBm -20.44 dB
2691 GHz 2.595 GHz 1.000 Mz 269178 GHz -29.03 dBm -19.03 d8
2695 GHz 21790 GHz 1.000 MHz 2.69735 GHz -30.49 dBm -17.45.d8
2.790 GHz 2.795 GHz 1.000 MHz 2.79306 GHz -39.83 dBm -14.83 dB
ey I = o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A7 - 110 of 121



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02

B

FR1 n41 / 100MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

fultiv Spe
Ref Level 3000 dBm  Offset 19.80 6B

NE_ABS_0d2

Mode Auto Sweep

1 Spurious Emissians 1Avg

Limit Chesi
Line _SPURJoUS.

6L

Count 100/100

RefLevel 30.00dBm  OMfset 19.80dB.

1 Spurious Emissions

Line _SPUI

Mode Auto Sweep

6L

Count 100/100

30

2

10

0

et dhas it T - Al okt b LA ¥

10 dBm - Aottt gyt e L B ity ‘)\th‘l
|

-50

2.475 GHz 8004 pts. 12.1 MHz/ 2.596 GHz

2 Result Summa

2475 GHz

2490 GHz

2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.596 GHz

1.000 MHz
1.000 MHz
1.000 Mz
100,000 kHz

-28.05 dBm
-27.05 dBm
-25.99 dBm

-4.57 dBm

12:37:42 07.06.2021

o

PRET T
& Tnana

Us_LINE_ABS. o2
SPOURIBUS_LINE_ ABS_002
20 dfs
10
B i L O PRREA ¢ S
IF“ s
AT orbesb,

2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2 Result Summa:

2.590 GHz 2.690 GHz 100.000 kHz 261016 GHz -3.92 dBm -33.92d8

2690 GHz 2691 GHz 1.000 MHz 2.69003 GHz -26.31 dBm -16.31d8

2691 Ghiz 2695 GHz 1,000 MHz 694 28 GHz 25.14 dBm -15.14 d8

2,695 GHz 2.790 GHz 1.000 MHz 269631 GHz -28.72 dBm -15.72dB

2.790 GHz 2.795 GHz 1.000 MHz 2.79065 GHz -39.68 dBm -14.68 dB

12:39:08 07.06.2021

oy
== 123908

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

Conducted Spurious Emission

FR1 n41 / 10MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 19.80 aB

Line _SPUR|OUS,_LINE_ABS_0q2
10 dir

Mode Auta Sweep

561
Count 100/100

Ref Level Q.00dBm  Offset 198048

1 Spuriou:
i

lous Line_ass_oda

Count 100/100

Mode Auto Sweep s6L

SPURIOUS_LINE |ABS 002

il R CLa NN - 20 dBm 2 e s
pdd Badd = e R o —
50 50
&0 &0
70 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 33.27293 MHz -39.45 dBm -14.45 dB 30,000 MHz 1.000 GHz 1.000 MHz 31.81830 MHz -39.20 dBm -14.20 dB
1.000 GHz 2475 GHy 1.000 MHz 247408 GHz -37.17 dBm <1217 d8 1.000 GHz 2475 GHz 1.000 MHz 233473 GHz -40.16 dBm -15.16 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.98886 GHz -40.41 dBm 15.41.dB 2.795 GHz 3.000 GHz 1.000 MHz 2.986 29 GHz -40.08 dBm B dB
3.000 GHz 7.000 GHz 1,000 MHz 6.98220 GHz -35.54 dBm -1054 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99380 GHz -35.65 dBm -10.65 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.39801 GHz -35.15 dBm -10.15d8 7.000 GHz 10.000 GHz 1.000 MHz 7.49063 GHz -35.02 dBm 1002 dB
10,000 GHz 14,000 GHz 1.000 Mz 1080612 GHz -38.96 dBm -13.96 dl 10.000 GHz 14.000 GHz 1.000 MHz 1094251 GHz -39.13 dBm 1413 dB
14,000 GHz 18.000 GHz 1,000 MHz 16.13719 GHz -38.29 dBm -13.29dB 14.000 GHz 18.000 GHz 1.000 MHz 16.08639 GHz -38.43 dBm -13.43dB
18000 GHz 37000 GHz 1,000 MHz 22.13867 GHz -34.64 dBm -9.64 dB 8000 GHz 27.000 GHz 1.000 MHz 22.08737 GHz -34.46 dBm -9.46 dB.
o e [
06:04:30 07.06.2021 06:11:12 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep 36l
Count 100/100

06:49:55 07.06.2021

Limit
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
OUS_LINE ABS 002 | |
5 h WA, T AN A AP,
e ~ " -
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 3400025 MHz -39.39 dBm -1439d8
1,000 GHz 2.475 GHr 1,000 MHz 242394 GHz -40.16 dBm -15.16 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.99659 GHz -4037 dBm 1537 dB
3.000 GHz 7.000 GHz 1.000 MHz 693581 GHz -35.67 dBm -10.67 dl
7,000 GHz 10000 GHe 1,000 MHz 7.48988 GHz 35.04 dBm -10.04 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.86051 GHz -38.91 dBm A1391d
14.000 GHz 18.000 GHz 1.000 MHz 16.09159 GHz -3839 dBm -1339d8
18000 GHe 27,000 GHe 1,000 MHz 22.11932 GHz -34.65 dBm 5.65 db
[

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 15MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
-20 -20
QUS| A8S 002 I SUROUS U | 002 I
" n R N T S P A -~ 0 g . e, P NP i VW V..
Ml = AT fip— S—— o =
50 50
60 60
70 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.21245 MHz -39.31 dBm -1431 dB 30,000 MHz 1.000 GHz 1.000 MHz 33.03049 MHz -39.29 dBm -14.29
1.000 GHz 2475 GHr 1,000 MHz 215924 GHz -40.18 dBm -15.18.dB 1.000 GHz 2475 GHz 1,000 MHz 217436 GHz -40.13 dBm 1513 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.96191 GHz -40.43 dBm -15.43 dB 2.795 GHz 3.000 GHz 1.000 MHz 2933 88 GHz -40.33 dBm 1533 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.98500 GHz -35.46 dBm -10.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99580 GHz -3535dBm -10.35 dB
7.000 GHz 10000 GHe 1,000 MHz 7.497 38 GHz 35.16 dBm 1016 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.47975 GHz 35.12dBm 1012 dB
10.000 GHz 14.000 GHz 1.000 Mtz 10.85851 GHz -39.06 dBm -14.06 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.85691 GHz -39.07 dBm -14.07 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.14959 GHz -3833 dBm -1333dB 14.000 GHz 18.000 GHz 1.000 MHz 16.07639 GHz -38.45 dBm -13.45 di
18000 GHr 27,000 GHe 1,000 MHz 22.15532 GHz -34.62 dBm .62 df 18.000 GHz 27.000 GHz 1.000 MHz 22.08377 GHz -34.74 dBm -9.74dB.
o e [ e
06:44:20 07.06.2021 06:14:32 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L
Count 100/100

Limit Chee)
10 apbine SPURIOUS_LINE_A8S_0qz
0.dén

-10dBm:

5_LINE | ABS 002

06:47:18 07.06.2021

" " PN
e ~ = "~
50
60
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 34.24269 MHz -39.44 dBm -14.44 dB
1,000 GHz 2.475 GHr 1,000 MHz 242578 GHz -4031 dBm 1531d8
2.795 GHe 3,000 GHz 1.000 MHz 2.99910 GHz -40.23 dBm 1523 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98380 GHz -35.62 dBm -1062d8
7,000 GHz 10000 GHe 1,000 MHz 7.49813 GHz -35.02 dBm -10.02 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.81652 GHz -39.14 dBm -14.14 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.12959 GHz -3835 dBm -133548
18000 GHe 27,000 GHe 1,000 MHz 22.11842 GHz -34.50 dBm -3.50 dB.
[ e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 20MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep 36l RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6l
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
-20 -20
INE | ABS 002 [ I SPURIOUS UNE |ABS 002 | |
i, A P Y VN W NG || PP A Pl T A ST A AP
p— Nwarer T A = T
50
&0 60
-0 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.97001 MHz -39.24 dBm -14.24 30,000 MHz 1.000 GHz 1.000 MHz 34.97001 MHz -39.28 dBm -14.28 dB
1.000 GHz 2475 GHr 1,000 MHz 2.46118 GHz -40.21 dBm . 1.000 GHz 2475 GHz 1,000 MHz 2.45749 GHz -40.25 dBm 15.25dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.88875 GHz -40.19 dBm 2.795 GHz 3.000 GHz 1.000 MHz 2.987 47 GHz -40.19 dBm -15.19dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98700 GHz -35.58 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.987 80 GHz -35.68 dBm -10.68 di
7.000 GHz 10000 GHe 1,000 MHz 7.46663 GHz .95 dBm 7.000 GHz 10.000 GHz 1.000 MHz 7.49288 GHz 35.17 dBm -10.17 dB
10.000 GHz 14.000 GHz 1.000 Mtz 10.86651 GHz -39.04 dBm 10.000 GHz 14.000 GHz 1.000 MHz 10.05259 GHz -39.10 dBm ‘141048
14.000 GHz 18.000 GHz 1,000 MHz 16.061 99 GHz -38.41 dBm 14.000 GHz 18.000 GHz 1.000 MHz 16.12919 GHz -38.40 dBm -13.40 di
18000 GHr 27,000 GHe 1,000 MHz 22.11797 GHz -34.56 dBm -9.56 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.20616 GHz .46 dBm -9.46 dB.
o oy O S0
06:52:53 07.06.2021 08:51:28 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep 36l
Count 100/100
Limit Chel
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
5 LINE |ABS 002 |
5 - PLaRE N e P .
e — e o A T
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 34.57001 MHz -39.25 dBm -14.25d8
1,000 GHz 2.475 GHr 1,000 MHz 245970 GHz -40.23 dBm 1523 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.96985 GHz -40.30 dBm 1530 dB
3.000 GHz 7.000 GHz 1.000 MHz 692181 GHz -35.64 dBm -1064d8
7.000 GHz 10,000 GHz 1.000 MHz 7. 63 GHz 35.15 dBm -10.15 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.196 98 GHz 39.01 dBm 14.01 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.10679 GHz -3850 dBm -1350d8
18.000 GHz 27.000 GHz 1.000 MHz 22.12247 GHz 34.54 dBm -9.54 dB
oty L

07:33:01 07.06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 40MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
-20 -20
INE | ABS 002 [ I SPURIOUS UNE |ABS 002 |
R— e, LA T A SN A . Lo n e, T PN A AP o,
- e s A " o e o g —
50
&0 60
-0 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 33.75781 MHz -39.28 dBm -14.28 dB 30,000 MHz 1.000 GHz 1.000 MHz 33.75781 MHz -39.28 dBm -14.28 dB
1.000 GHz 2475 GHr 1,000 MHz 2.46523 GHz -39.99 dBm -14.99 dB 1.000 GHz 2475 GHz 1,000 MHz 2.465 23 GHz -39.99 dBm -14.99 dB
2.795 GHz 3.000 GHz 1.000 Mtz 99055 GHz -40.18 dBm 1518 d8 2.795 GHz 3.000 GHz 1.000 MHz 299055 GHz -40.18 dBm -15.18dB
3.000 GHz 7.000 GHz 1,000 MHz 6.95900 GHz -35.42 dBm -10.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95900 GHz -35.42 dBm -10.42 dB
7.000 GHz 10000 GHe 1,000 MHz 7.46213 GHz 35.04 dBm -10.04 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.46213 GHz 35.04 dBm -10.04 4B
10,000 GHz 14,000 GHz 1.000 Mz 1087891 GHz -39.08 dBm -14.09 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.87891 GHz -39.09 dBm -
14.000 GHz 18.000 GHz 1,000 MHz 16.02200 GHz -3838 dBm -1338dB 14.000 GHz 18.000 GHz 1.000 MHz 16.02200 GHz -3838 dBm -1338dB
18000 GHr 27,000 GHe 1,000 MHz 22.10267 GHz -34.56 dBm .56 df 18.000 GHz 27.000 GHz 1.000 MHz 22.10267 GHz -34.56 dBm 9.
[ e oy O S0
08:02:16 ©07.06.2021 08:02:16 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L
Count 100/100
Limit Chel
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
S_LINE ABS 002, | |
4 n A, LA s AN A AP,
i ~ T
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 3545489 MHz -39.02 dBm -14.02d8
1,000 GHz 2.475 GHr 1,000 MHz 235611 GHz -40.14 dBm 15.14 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.89817 GHz -4033 dBm 1533 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99340 GHz -35.61 dBm -10.61dB
7,000 GHz 10000 GHe 1,000 MHz 7.49775 GHz -35.09 dBm -10.09 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.85211 GHz -39.03 dBm 14.03 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.12679 GHz -3830 dBm -133048
18000 GHe 27,000 GHe 1,000 MHz 22.14992 GHz -3452 dBm -3.52dB
[ e

0B:01:15 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Limit Chee)
10 apbine SPURIOUS_LINE_A8S_0qz
0.dén

-10dBm:

5_LINE | ABS 002

08:47:55 07.06.2021

5 n o, |
ORI -~ - g "=
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 3400025 MHz -39.44 dBm -14.44 dB
1,000 GHz 2.475 GHr 1,000 MHz 221381 GHz 39,80 dBm -14.80 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.99239 GHz -40.12 dBm 15.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95940 GHz -35.44 dBm -10.44 dB
7,000 GHz 10000 GHe 1,000 MHz 7.453 88 GHz -35.19 dBm -10.19 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.88931 GHz -39.14 dBm 14.14 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.15078 GHz -3852 dBm -135248
18000 GHe 27,000 GHe 1,000 MHz 22.10852 GHz -34.30 dBm -3.30dB
[ e

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
-20 -20
SPUROUS UNE A8S 002 I SPURIOUS UNE |ABS 002 | |
4 e NI A 0g Tt A e A
0 1 PPN - AN, 404 i i N AL,
50 50
60 60
70 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.21245 MHz -39.27 dBm -14.27 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.00025 MHz -39.18 dBm -14.18dB
1.000 GHz 2475 GHr 1,000 MHz 247297 GHz -36.60 dBm 1160 dB 1.000 GHz 2475 GHz 1,000 MHz 241399 GHz -39.89 dBm -14.89 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.85586 GHz -40.43 dBm 1543 d8 2.795 GHz 3.000 GHz 1.000 MHz 294039 GHz -40.50 dBm -15.50 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.96140 GHz -3538 dBm -1038 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99660 GHz -35.60 dBm -10.60 dB
7.000 GHz 10000 GHe 1,000 MHz 7.48838 GHz 35.30 dBm 1030 d8 7.000 GHz 10.000 GHz 1.000 MHz 7.48125 GHz 35.34 dBm -10.34 dB
10,000 GHz 14,000 GHz 1.000 Mz 1085371 GHz -39.02 dBm -14.02 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.82932 GHz -39.02 dBm -14.02 di
14.000 GHz 18.000 GHz 1,000 MHz 16.f 2 -38.46 dBm -13.46 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.10639 GHz -38.41 dBm -13.41d8
18000 GHr 27,000 GHe 1,000 MHz 22.13462 GHz -34.71 dBm -9.71 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.15622 GHz -34.56 dBm -9.56 dB.
[ e [
05:07:23 07.06.2021 0s:46:44 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L
Count 100/100

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7 -116 of 121




SPORTON

us. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Line _SPUR|OUS,_LINE_ABS,
10 dir

Ref Level 0.00d8m  Offset 19.80 aB

Mode Auta Sweep

561

Count 100/100

Ref Level 0.00 dBm Offset 19.80 0B Mode Auto Sweep S6L
Count 100/100

lous Line_ass_oda

0.dBa 0 dio
10 dBm -10 dBmr
20 20

INE | ABS 002

SPURIOUS_LINE |ABS 002

10:10:52 07.06.2021

e
T

101051

n o T NN A A AP, 0 . WL LA et T AN P AP,
- e " A " fgm— a— A (=
50
&0 60
-0 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan |
30,000 MHz 1,000 GHz 1,000 MHz 35.69733 MHz -39.50 dBm -14.50 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.97001 MHz -38.87 dBm -13.87dB
1.000 GHz 2475 GHr 1,000 MHz 2.31003 GHz 4021 dBm 1521 dB 1.000 GHz 2475 GHz 1,000 MHz 2.466 71 GHz -40.01 dBm -15.01 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.96339 GHz -40.33 dBm 153348 2.795 GHz 3.000 GHz 1.000 MHz 2.996 44 GHz -40.27 dBm 1527 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.964 60 GHz -35.62 dBm -10.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.988 60 GHz -35.56 dBm -10.56 dB
7.000 GHz 10000 GHe 1,000 MHz 7.44638 GHz -35.23 dBm 1023 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.483 50 GHz -35.22 dBm -10.22 dB
10,000 GHz 14,000 GHz 1.000 Mz 1085491 GHz -39.11 dBm -1a1148 10.000 GHz 14.000 GHz 1.000 MHz 1093731 GHz -39.00 dBm -14.00 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.09279 GHz -38.45 dBm -13.45 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.09199 GHz -38.48 dBm -13.48dB
18000 GHr 27,000 GHe 1,000 MHz 22.13417 GHz -34.64 dBm -9.64 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.10807 GHz -34.69 dBm -9.69dB.

e
o D

1011261
10:11:52 07.06.2021

Highest Channel

Ref Level 0.00d8m  Offset 19.80 aB

Mode Auta Sweep

s6L
Count 100/100
Limit Chel
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
5 LINE |ABS 002
5 n A, At S P
L gman ~ N
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1000 MHz 34.72757 MHz -39.21 dBm -14.21d8
1,000 GHz 2.475 GHr 1,000 MHz 242025 GHz -40.23 dBm 1523 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.94966 GHz -40.35 dBm 1535 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96780 GHz -35.47 dBm -10.47 dB
7,000 GHz 10000 GHe 1,000 MHz 7.49250 GHz -35.06 dBm -10.06 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.93611 GHz -39.09 dBm -14.09 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.06279 GHz -38.41 dBm -1341d8
18.000 GHz 27.000 GHz 1.000 MHz 22.097 27 GHz -34.59 dBm -9.59 dB

10:15:23 07.06.2021

Cre
T

101523

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 80MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
20 20
INE | ABS 002 [ I SPURIOUS UNE |ABS 002 | |
T S N A 08 T SN A,
A LA - A A . 404 n L NN - P ANL s,
50
50 &0
70 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.69733 MHz -39.17 dBm -14.17 dB 30,000 MHz 1.000 GHz 1.000 MHz 33.75781 MHz -39.34 dBm -1434dB
1.000 GHz 2475 GHr 1,000 MHz 2.47445 GHz -39.92 dBm -14.92 dB 1.000 GHz 2475 GHz 1,000 MHz 210874 GHz -39.96 dBm -14.96 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.98962 GHz -40.11 dBm 151148 2.795 GHz 3.000 GHz 1.000 MHz 291379 GHz -40.37 dBm 1537 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.984 60 GHz -3552 dBm -1052 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99100 GHz -35.50 dBm -10.50 dB
7.000 GHz 10000 GHe 1,000 MHz 7.49175 GHz -35.10 dBm -10.10d8 7.000 GHz 10.000 GHz 1.000 MHz 7.45688 GHz -35.04 dBm -10.04 0B
10,000 GHz 14,000 GHz 1.000 Mz 1022778 GHz -38.92 dBm -139248 10.000 GHz 14.000 GHz 1.000 MHz 10.85651 GHz -39.05 dBm -14.05 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.097 99 GHz -38.39 dBm -1339dB 14.000 GHz 18.000 GHz 1.000 MHz 16.124 79 GHz -38.45 dBm -13.45dB
18000 GHr 27,000 GHe 1,000 MHz 22.13147 GHz -34.62 dBm -9.62dB 18.000 GHz 27.000 GHz 1.000 MHz 22.08287 GHz -34.54 dBm -9.54dB.
ey % 0 rty D RS
11:22:17 07.06.2021 11:23:26 07.06.2021

Highest Channel

Ref Level 0.00 aBm  Offset 19.80 B Mode Auto Sweep $GL

Count 100/100
0dBn
-10 dBmr

5_LINE | ABS 002

— had ~ T
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 3230317 MHz -39.52 dBm -1452d8
1,000 GHz 2.475 GHr 1,000 MHz 2.44053 GHz -40.06 dBm -15.06 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.99316 GHz -40.26 dBm -15.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98860 GHz -35.40 dBm -10.304d8
7,000 GHz 10000 GHe 1,000 MHz 7.48238 GHz -35.13 dBm -10.13 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.907 71 GHz -39.01 dBm -14.01 d8
14.000 GHz 18.000 GHz 1.000 MHz 16.15518 GHz -38.46 dBm -13.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 22.097 27 GHz -34.49 dBm -9.49 dB

w706.2011
oty LT

11:02:24 07.06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
it G
10 dabine SPURIOUS_LINE Ass, od2 lous_une_ass ody
0 dbn 0din
10dBm -10 i
-20 -20
SPUROUS UNE A8S 002 [ I SPURIOUS UNE |ABS 002 | |
0 - PPN S A e A o | st . LA, P WY VP VNN
e = NPT M —— T
50 50
60 60
-0 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.97001 MHz -39.16 dBm -14.16 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.45489 MHz -39.22 dBm -14.22dB
1.000 GHz 2475 GHr 1,000 MHz 247371 GHz -30.68 dBm -14.68 dB 1.000 GHz 2475 GHz 1,000 MHz 2.27279 GHz -40.24 dBm -15.24 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.59803 GHz -40.43 dBm -15.43 dB 2.795 GHz 3.000 GHz 1.000 MHz 298342 GHz -40.36 dBm 1536 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.97180 GHz -35.55 dBm -10.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96100 GHz -35.66 dBm -10.66 dB
7.000 GHz 10000 GHe 1,000 MHz 7.49363 GHz 35.24 dBm 1024 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.48800 GHz 35.13 dBm -10.13 B
10.000 GHz 14.000 GHz 1.000 Mtz 10.83652 GHz -39.04 dBm -14.04 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.57410 GHz -38.93 dBm -13.93dB
14.000 GHz 18.000 GHz 1,000 MHz 16.09599 GHz -38.37 dBm -1337dB 14.000 GHz 18.000 GHz 1.000 MHz 16.f z -38.25dBm -1325dB
18000 GHr 27,000 GHe 1,000 MHz 22.12067 GHz -34.36 dBm 9.36 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.14227 GHz -34.62 dBm -9.62dB.
I oty DN S R
11:31:57 07.06.2021 12:10:34 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L
Count 100/100
Limit Chel
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
S_LINE ABS 002, | |
5 i W LA S A -
SUREL N ~ A~
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 33.75781 MHz -39.20 dBm -13.20d8
1,000 GHz 2.475 GHr 1,000 MHz 215961 GHz -40.20 dBm -15.20 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.99357 GHz -40.20 dBm 15.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96540 GHz -3533 dBm -103348
7,000 GHz 10000 GHe 1,000 MHz 7.497 38 GHz -35.07 dBm -10.07 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.84932 GHz -38.93 dBm 13.93 dB
14.000 GHz 18.000 GHz 1.000 MHz 1614839 GHz -38.45 dBm -13.454d8
18.000 GHz 27.000 GHz 1.000 MHz 22.09952 GHz -34.60 dBm -9.60 dB
[ e

12:09:30 07.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

12:40:57 07.06.2021

Limit
10 dabine SPURIOUS_LINE Ass, od2
0 dn
10 dBan-
5 LINE |ABS 002 |
4 . e, | e O i VL. .
P - — ~ A —
50
60
-0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 3521245 MHz -39.05 dBm -14.05d8
1,000 GHz 2.475 GHr 1,000 MHz 2.46965 GHz -40.04 dBm -15.04 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.97461 GHz -39.93 dBm 14.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.29625 GHz -3552 dBm -105248
7,000 GHz 10000 GHe 1,000 MHz 706663 GHz -35.04 dBm -10.04 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.93451 GHz -38.98 dBm 13.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.993 60 GHz -3836 dBm -1336d8
18000 GHe 27,000 GHe 1,000 MHz 22.13507 GHz -34.65 dBm 5.65 dB
o e

Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L RefLovel 000 dBm  Offset 19.80 4B Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spuric ns 1 Avg.
Limit Limit
10 dabine SPURIOUS_LINE Ass, od2 10 g ine SPURIOUS, LINE A,
0 dbn 0din
10dBm -10 i
-20 -20
QUS| A8S 002 I SUROUS U | 002 I
J i S N A, e S e A
& b W LA _— A - 40 dBen . W, et — AN,
50 50
60 60
70 -0
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.48513 MHz -39.26 dBm -14.26 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -39.32 dBm -1432dB
1.000 GHz 2475 GHr 1,000 MHz 247371 GHz -39.72 dBm 14.72 dB 1.000 GHz 2475 GHz 1,000 MHz 2.46081 GHz -40.11 dBm -15.11 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.84110 GHz .23 dB: <1523 d8 2.795 GHz 3.000 GHz 1.000 MHz 2.897 76 GHz -40.24 dBm 1524 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.98380 GHz -3552 dBm -1052 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99340 GHz -35.62 dBm -10.62 dB
7.000 GHz 10000 GHe 1,000 MHz 746625 GHz 35.21 dBm 10.21d8 7.000 GHz 10.000 GHz 1.000 MHz 7.497 38 GHz 35.12dBm 1012 dB
10.000 GHz 14.000 GHz 1.000 Mtz 1092291 GHz -38.94 dBm -13944d8 10.000 GHz 14.000 GHz 1.000 MHz 10.82652 GHz -39.02 dBm -14.02 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.12239 GHz -3833 dBm -1333dB 14.000 GHz 18.000 GHz 1.000 MHz 16.13399 GHz -38.41 dBm -13.41d8
18000 GHr 27,000 GHe 1,000 MHz 22.16162 GHz .43 dB: .43 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.08647 GHz -34.56 dBm -9.56 dB.
[ e o O S
12:19:13 07.06.2021 12:56:03 07.06.2021
Ref Level 0.00dBm  Offset 19,80 B Mode Auto Sweep s6L
Count 100/100

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG133040-02B

Frequency Stability

Test Conditions FR1 n41 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MH2 Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0042

40 Normal Voltage 0.0014

30 Normal Voltage 0.0029

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0008

0 Normal Voltage 0.0016
PASS

-10 Normal Voltage 0.0011

-20 Normal Voltage 0.0026

-30 Normal Voltage 0.0002

20 Maximum Voltage 0.0024

20 Normal Voltage 0.0000

20 Minimum Voltage 0.0029

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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sroman s FCC RADIO TEST REPORT Report No. : FG133040-02B
FR1 n41 MIMO Mode <Ant. 0>
Peak-to-Average Ratio
Mode FR1 n41 / 20MHz / CP OFDM
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 8.90 8.88 9.24 8.58 PASS
TEL : 886-3-327-3456 Page Number : A8-1o0f 96

FAX . 886-3-328-4978




seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e I e - i =

RefLevel 4000dBn Offset 157045 & AnBW 20 MHz RefLevel 40.00aBn Offsct 157048 & AnBW 20 MHz

- A M08 MessTime 25ms - Att 3008 MessTime 25ms
TSP
e
o
1E02: 1E0; S
1e04 L 1608
7
t
|
(RPN Miean Pur + 20,00 48 | |G 259799 G Wicar P + 20,0068
2 Result Surmmi Sarmples: 50000 |2 Result Summ: Samples: 50000 I
2133 dBm 3219 dBm 10.85 dB 3.62 dB 6.94 dB 3.90 4B 10.02 dB. = 21.57 dBm 3216 dBm 10.59 dB 366 dB 6.96 dB. 888 dB 10.10 dB
PR o o
[T 2 s U | I
03:05:34 07.06.2021 v3:08:02 07.06.2021

64QAM 256QAM

v - BB e s =

RefLevel 4000dBn Offset 157045 & AnBW 20 MHz RefLevel 40.00aBn Offsct 157048 & AnBW 20 MHz

- A 008 MessTime  25ms - Att 0¢8 MeasTime 25ms
=
1E02- 1E0 - =
o
teoe _ eos .
‘ \
T s T | (TR T P TR
2 Result Surmmi Sarmples: 50000 |2 Result Summ: Samples: 50000 I
20.87 dBm. 33.03 dBm 12.16 dB 3.72 4B 7.00 4B 9.24 B 10.90 dB = 18.71 dBm 30.28 dBm 11.57 dB 3.58 dB .66 dB 858 dB 10.14 dB.
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Report No. : FG133040-02B

26dB Bandwidth

Mode FR1 n41: 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK
Middle CH 9.75 9.75 14.89 14.93 19.86 19.98 -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM
Middle CH 9.79 9.75 14.96 14.87 19.86 19.86 -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK
Middle CH 41.08 41.32 50.75 50.85 60.42 60.42 -
Mod. 64QAM | 256QAM | B64QAM | 256QAM | 64QAM | 256QAM | 64QAM
Middle CH 41.08 41.08 50.85 50.85 60.54 60.42 -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK QPSK QPSK 16QAM
Middle CH 80.56 80.72 90.63 90.45 100.70 100.50
Mod. 64QAM | 256QAM | B64QAM | 64QAM | 64QAM | 256QAM
Middle CH 80.56 80.40 90.45 90.45 100.70 100.70
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